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April 22, 2005 CERTIFICATION Page IM1 of 1
WMT&R Report No. 5-25008
Major Tool & Machine Inc. P.O. No. P05-01764
1458 East 19th Street Corrected Date PQR No. 434
Indianapolis, IN 46218 May 4, 2005 Welder Jason Bever #465
Attention: Josh Mayne
Subject: All processes, performed upon the material as received, were conducted at WMT&R, Inc. in accordance with the WMT&R Quality Assurance Manual, Rev. 9, dated 4/1/2000.

The following tests were performed on this order: IMPACT and TENSILE

IMPACT RESULTS: ASME Section IX and AWS B2.1, ASTM E23-02

No Requirements

MATERIAL: Metaltek CFBMNMN MOD

SAMPLE TYPE: Charpy V-Notch DISPOSITION: Report

Specimen | TestLog | Sample | Temp. | Energy | Energy | Mils AR

ID Number Size °F\°C | ft-lbs | joules | LatExp

Weld-1 | B65835 | Standard | 68\20 | 173 234.6 84 Report

Weld-2 | B65836 | Standard | 68\20 | 160 216.9 68 Report

Weld-3 | B65837 | Standard | 68120 | 157 212.9 81 Report
AWAR: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT
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April 20, 2005 CERTIFICATION Section 1 of 2
WMT&R Report No. 5-25008
Major Tool & Machine Inc. P.O. No. P05-01764
1458 East 19th Street PQR No. 434
Indianapolis, IN 46218 Welder Jason Bever #465
Attention: Josh Mayne
Subject: All processes, performed upon the material as received, were conducted at WMT&R, Inc. in accordance with the WMT&R Quality Assurance Manual, Rev. 9, dated 4/1/2000.

The following tests were performed on this order: IMPACT and TENSILE

TENSILE RESULTS: ASME Section IX and AWS B2.1, ASTM E21-03a
SOAK TIME: 5 Minutes
SPEED OF TESTING: 0.0050 in./in./min., 0.0500 in./min./in.

MATERIAL: Metrode ER316Mnnf DISPOSITION: Report
Specimen | TestLtog | Temp. UTsS 0.2% YS | Elong | RA | Modulus Ult. Load 0.2% YLD.
ID Number °FI°C KSIUMPA KSI/MPA % % |MSI/GPA|LBS/NEWTONS|LBS/NEWTONS
T B65833 | -320/-196 191.8/1320 | 148.7/1030 | 27 | 39 | 28.7/198 | 2630/11699 2039/9071

AJU/R: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT
DISPOSITION: Report

Specimen | TestlLog Orig. Final Orig. Final Orig. 4D Orig 4D Final Orig. Area Failure Machine | A/JU/R
D Number | Width (in./mm) | Width (in./mm) | Thick (in./mm) | Thick (in./mm) | Dia. (in./mm) | GL (in./mm) | GL (in./mm) (Sq. In./Sq. mm) Location/Type | Number
T B65833 | 0.1802/4.57708 | 0.1437/3.650 | 0.0761/1.933 | 0.0582/1.478 | 0.2511/6.378 | 0.70/17.78 | 0.89/22.61 | 0.04183816/26.992307 WELD/DUCTILE}  MS R

AJU/R: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT
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CERTIFICATION

Major Tool & Machine Inc.

TENSILE RESULTS: ASME Section IX and AWS B2.1, ASTM E21-03a
SOAK TIME: 5§ Minutes
SPEED OF TESTING: 0.0050 in./in./min., 0.0500 in./min./in.

MATERIAL: Metrode ER316Mnnf DISPOSITION: Report
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Section 2 of 2

WMTE&R Report No. 5-25008
P.0O. No. P05-01764

Specimen | Testtog | Temp. uUTs 0.2% YS | Elong | RA | Modulus Ult. Load 0.2% YLD.
D Number | °F/°C KSI/MPA KS/MPA % % | MSI/GPA [LBS/NEWTONS|LBS/NEWTONS
T2 B65834 | -320/-196 | 204.7/1410 | 156.5/1080 | 29 | 34 | 29.9/206 | 5095/22664 3894/17323
A/U/R: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT
DISPOSITION: Report
Specimen | TestlLog Orig. Final 4D Orig 4D Final Orig. Area Failure Machine | A/UR
ID Number | Dia. (in./mm) | Dia. (in./mm) | GL (in./mm) | GL (in./mm) {Sq. In./Sq. mm) Location/Type | Number
T2 B65834 | 0.1780/4.521 | 0.1444/3.668 | 0.70/17.78 | 0.90/22.86 | 0.02488456/16.054520 |\WELD/DUCTILE, M9 R

A/UIR: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT
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Stress (KSI)

Stress (MPA)

WESTMORELAND MECHANICAL TESTING & RESEARCH, Inc

Stress vs. Strain

Customer: Major Tool & Machine Inc.
WMT&R Report: 5-25008
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Welder: Jason Bever #465

DEQ i [ RRTNRRRERS RESRURERES DRTRRRNNNS WENUUTEREE FEwe 1 ok 1 sl IR | L
Test Log: B65834
225 4  Test Temperature: -320 °F E
E Material: Metrode ER318Mnnf \
200 3
E ,
175 4 M -
R — —
150 E E
125 m. nd
100 4 b
Test Date: 04/16/2005 E
Specimen ID: T2
754 Modulus: 28.9 MSI 3
3 0.2% Offset: 156.5 KSI
50 3 Uitimate Load: 5095 LBS E
E Ultimate Stress: 204.7 KS!
25 E £
0 e f T T T T T T

T
~0.0020 0.0000 0.0020 0.0040 0.0060 0.0080 0.0100 0.01L

0 0.0140 0.0160 0.0180 0.0200

Strain (IN/IN)
2000 il N FETRERETY SRR TTTY P clesaaniiaady bbb TR FRRRRNRNWE W Vs ®
Test Log: B65834 £
1800 4  Test Temperature: -196 °C E
i Material: Metrode ER316Mnnf \ E
1600 2
1400 / E
E / :
1200 E
/ — E
1000 5 E
800 E
3 Test Date: 04/16/2005
Specimen ID: T2
600 Modulus: 206 GPA 3
0.2% Offset: 1080 MPA
400 3 Ultimate Load: 22664 NEWTONS E
Ultimate Stress: 1410 MPA
200 3 \\ -
0 T an T T

T
-0.0020 0.0000 0.0020 0.0040 0.0060 0.0080

Strain (M/M)

KNOWINGLY OR WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM OR MAKING FALSE. FICTITIOUS OR
FRAUDULENT STATEMENTS OR REPRESENTATIONS HEREIN COULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL STATUTES,

ARSI T T T
0.0100 0.0120 0.0140 0.0160 0.0180 0.0200



